Administrative Package
Cover Page

This file contains the following documents:

1.

Summary of application (in plain language)
e English
e Alternative Language (Spanish)

First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a
Permit)

e English
e Alternative Language (Spanish)

Application materials

Portada de Paquete
Administrativo

Este archivo contiene los siguientes documentos:

1.

Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad
propuesta

e Inglés
e Idioma alternativo (espanol)

Primer aviso (NORI, el Aviso de Recepcidon de Solicitud e Intencion de
Obtener un Permiso)

e Inglés

e Idioma alternativo (espanol)

Solicitud original



Plain Language Summary Template and Instructions for
Texas Pollutant Discharge Elimination System (TPDES) and
Texas Land Application (TLAP) Permit Applications

This template is a guide to assist applicant’s in developing a plain language summary
as required by 30 Texas Administrative Code Chapter 39 Subchapter H. Applicant’s
may modify the template as necessary to accurately describe their facility as long as
the summary includes the following information: (1) the function of the proposed
plant or facility; (2) the expected output of the proposed plant or facility; (3) the
expected pollutants that may be emitted or discharged by the proposed plant or
facility; and (4) how the applicant will control those pollutants, so that the proposed
plant will not have an adverse impact on human health or the environment.

Fill in the blanks below to describe your facility and application. Instructions and
examples are provided below. Make any other edits necessary to improve readability or
grammar and to comply with the rule requirements.

If you are subject to the alternative language notice requirements in 30 Texas
Administrative Code §39.426, you must provide a translated copy of the completed
plain language summary in the appropriate alternative language as part of your
application package. For your convenience, a Spanish template has been provided
below.

ENGLISH TEMPLATE FOR TPDES or TLAP NEW/RENEWAL/AMENDMENT
APPLICATIONS

DOMESTIC WASTEWATER

The following summary is provided for this pending water quality permit application
being reviewed by the Texas Commission on Environmental Quality as required by 30
Texas Administrative Code Chapter 39. The information provided in this summary may
change during the technical review of the application and are not federal enforceable
representations of the permit application.

Stor N Geaux, LLC (CN606106318 ) proposes to operate Stor N Geaux (RN111662326). a
domestic wastewater treatment plant. The facility will be located approximately 0.39
miles northeast from the intersection of FM 529 Road and Katy Hockley Cut Off Road,
in Katy, Harris County, Texas 77493. This permit is to authorize the discharge of
treated domestic wastewater to a volume not to exceed an average flow of 0.01 MGD.

Discharges from the facility are expected to containl4. List all expected pollutants
here..Domestic Wastewater will be treated by an activated sludge processing plant
which the following treatment units: a bar screen, a grit chamber, aeration basin,
sludge digester, final clarifier, and chlorine contact chamber.


https://texreg.sos.state.tx.us/public/readtac$ext.ViewTAC?tac_view=4&ti=30&pt=1&ch=39
https://texreg.sos.state.tx.us/public/readtac$ext.TacPage?sl=T&app=9&p_dir=N&p_rloc=66532&p_tloc=&p_ploc=1&pg=17&p_tac=&ti=30&pt=1&ch=39&rl=351
https://texreg.sos.state.tx.us/public/readtac$ext.TacPage?sl=T&app=9&p_dir=N&p_rloc=66532&p_tloc=&p_ploc=1&pg=17&p_tac=&ti=30&pt=1&ch=39&rl=351

INSTRUCTIONS

1. Enter the name of applicant in this section. The applicant name should match
the name associated with the customer number.

2. Enter the Customer Number in this section. Each Individual or Organization is
issued a unique 11-digit identification number called a CN (e.g. CN123456789).

3. Choose “operates” in this section for existing facility applications or choose
“proposes to operate” for new facility applications.

4. Enter the name of the facility in this section. The facility name should match the
name associated with the regulated entity number.

5. Enter the Regulated Entity number in this section. Each site location is issued a
unique 11-digit identification number called an RN (e.g. RN123456789).

6. Choose the appropriate article (a or an) to complete the sentence.

7. Enter a description of the facility in this section. For example, a domestic permit
might specify: city ISD, MUD, etc.

8. Choose “is” for an existing facility or “will be” for a new facility.
9. Enter the location of the facility in this section.

10. Enter the City nearest the facility in this section.

11.Enter the County nearest the facility in this section.

12.Enter the zip code for the facility address in this section.

13.Enter a summary of the application request in this section. For example: renewal
to discharge 25,000 gallons per day of treated domestic wastewater, new
application to discharge process wastewater and stormwater on an intermittent
and flow-variable basis, major amendment to reduce monitoring frequency for
pH, etc. If more than one outfall is included in the application, provide
applicable information for each individual outfall.

14.List all pollutants expected in the discharge from this facility in this section. If
applicable, refer to the pollutants from any federal numeric effluent limitations
that apply to your facility.

15.Enter the discharge types from your facility in this section (e.g., domestic
wastewater.)

16.Choose the appropriate verb tense to complete the sentence.

17.Enter a description of the wastewater treatment used at your facility. Include a
description of each process, starting with initial treatment and finishing with
the outfall/point of disposal. Use additional lines for individual discharge types
if necessary.

Examples
Example 1: Domestic Wastewater TPDES Renewal application

The following summary is provided for this pending water quality permit application
being reviewed by the Texas Commission on Environmental Quality as required by 30



Texas Administrative Code Chapter 39. The information provided in this summary may
change during the technical review of the application and are not federal enforceable
representations of the permit application.

The City of Texas (CNO0O0000000) operates the City of Texas wastewater treatment
plant (RNOOO0O00000), an activated sludge process plant operated in the complete mix
mode. The facility is located at 123 Texas Street, near the City of More Texas, Texas
County, Texas 71234.

This application is for a renewal to discharge at an annual average flow of 1,200,000
gallons per day of treated domestic wastewater via Outfalls 001 and 002.

Discharges from the facility are expected to contain five-day carbonaceous biochemical
oxygen demand (CBOD:;), total suspended solids (TSS), ammonia nitrogen (NH;-N), and
Escherichia coli. Additional potential pollutants are included in the Domestic Technical
Report 1.0, Section 7. Pollutant Analysis of Treated Effluent and Domestic Worksheet
4.0 in the permit application package. Domestic wastewater is treated by an activated
sludge process plant and the treatment units include a bar screen, a grit chamber,
aeration basins, final clarifiers, sludge digesters, a belt filter press, chlorine contact
chambers and a dechlorination chamber.

Example 2: TPDES New Application

The following summary is provided for this pending water quality permit application
being reviewed by the Texas Commission on Environmental Quality as required by 30
Texas Administrative Code Chapter 39. The information provided in this summary may
change during the technical review of the application and are not federal enforceable
representations of the permit application.

The City of Texas (CNO0O0000000) proposes to operate the City of Texas wastewater
treatment plant (RNOOO0O00000), an activated sludge process plant operated in the
extended aeration mode. The facility will be located at 123 Texas Street, in the City of
More Texas, Texas County, Texas 71234.

This application is for a new application to discharge at a daily average flow of 200,000
gallons per day of treated domestic wastewater.

Discharges from the facility are expected to contain five-day carbonaceous biochemical
oxygen demand (CBOD;), total suspended solids (TSS), ammonia nitrogen (NH;-N), and
Escherichia coli. Additional potential pollutants are included in the Domestic Technical
Report 1.0, Section 7. Pollutant Analysis of Treated Effluent in the permit application
package. Domestic wastewater will be treated by an activated sludge process plant and
the treatment units will include a bar screen, a grit chamber, aeration basins, final
clarifiers, sludge digesters, a belt filter press, chlorine contact chambers and a
dechlorination chamber.

Example 3: TLAP Renewal application

The following summary is provided for this pending water quality permit application
being reviewed by the Texas Commission on Environmental Quality as required by 30
Texas Administrative Code Chapter 39. The information provided in this summary may



change during the technical review of the application and are not federal enforceable
representations of the permit application.

The City of Texas (CNO0O0000000) operates the City of Texas wastewater treatment
plant (RNO0OO0O00000), an activated sludge process plant operated in the complete mix
mode. The facility is located at 123 Texas Street, near the City of More Texas, Texas
County, Texas 71234.

This application is for a renewal to dispose a daily average flow not to exceed 76,500
gallons per day of treated domestic wastewater via public access subsurface drip
irrigation system with a minimum area of 32 acres. This permit will not authorize a
discharge of pollutants into water in the state.

Land application of domestic wastewater from the facility are expected to contain five-
day biochemical oxygen demand (BOD;), total suspended solids (TSS), and Escherichia
coli. Additional potential pollutants are included in the Domestic Technical Report 1.0,
Section 7. Pollutant Analysis of Treated Effluent in the permit application package.
Domestic wastewater is treated by an activated sludge process plant and the treatment
units include a bar screen, an equalization basin, an aeration basin, a final clarifier, an
aerobic sludge digester, tertiary filters, and a chlorine contact chamber. In addition, the
facility includes a temporary storage that equals to at least three days of the daily
average flow.



PLANTILLA EN ESPANOL PARA SOLICITUDES
NUEVAS/RENOVACIONES/ENMIENDAS TPDES o TLAP

AGUAS RESIDUALES DOMESTICAS

El siguiente resumen se proporciona para esta solicitud de permiso de calidad del agua
pendiente que esta siendo revisada por la Comision de Calidad Ambiental de Texas
segun lo requerido por el Capitulo 39 del Codigo Administrativo de Texas 30. La
informacion proporcionada en este resumen puede cambiar durante la revision técnica
de la solicitud y no son representaciones federales exigibles de la solicitud de permiso.

Stor N Geaux, LLC (CN606106318) propone operar Stor N Geaux (RN111662326), una
planta de tratamiento de aguas residuales domésticas. La instalacion estara ubicada
aproximadamente a 0.39 millas al noreste de la interseccion de FM 529 Road y Katy
Hockley Cut Off Road, en Katy, Condado de Harris, Texas 77493. Este permiso es para
autorizar la descarga de aguas residuales domeésticas tratadas a un volumen que no
exceda un flujo promedio de 0.01 MGD.

Se espera que las descargas de la instalacion contengan 14. Liste todos los
contaminantes esperados aqui. Aguas residuales domésticas seran tratadas por una
planta de procesamiento de lodos activados con las siguientes unidades de
tratamiento: una criba de barras, una camara de arena, un tanque de aireacion, un
digestor de lodos, un clarificador final y una camara de contacto con cloro.



TEXAS COMMISSION ON ENVIRONMENTAIL QUALITY

NOTICE OF RECEIPT OF APPLICATION AND
INTENT TO OBTAIN WATER QUALITY PERMIT

PROPOSED PERMIT NO. WQ0016636001

APPLICATION. Stor N Geaux, LLC, P.O. Box 219, Fresno, Texas 77545, has applied to the
Texas Commission on Environmental Quality (TCEQ) for proposed Texas Pollutant Discharge
Elimination System (TPDES) Permit No. WQ0016636001 (EPA 1.D. No. TX0146692) to authorize
the discharge of treated wastewater at a volume not to exceed a daily average flow of 10,000
gallons per day. The domestic wastewater treatment facility will be located approximately
0.39 miles northeast of the intersection of Farm-to-Market Road 529 (Freeman Road) and Katy
Hockley Cut Off Road, in the city of Katy, in Harris County, Texas 77493. The discharge route
will be from the plant site to a series of ditches; thence to an unnamed tributary; thence to
South Mayde Creek; thence to Buffalo Bayou Above Tidal. TCEQ received this application on
September 30, 2024. The permit application will be available for viewing and copying at Katy
City Library, reference section, 5414 Franz Road, Katy, Texas prior to the date this notice is
published in the newspaper. The application, including any updates, and associated notices
are available electronically at the following webpage:
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications. This
link to an electronic map of the site or facility's general location is provided as a public
courtesy and not part of the application or notice. For the exact location, refer to the
application.
https://gisweb.tceq.texas.gov/LocationMapper/?marker=-95.801388,29.877777&level=18

ALTERNATIVE LANGUAGE NOTICE. Alternative language notice in Spanish is available at:
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications.
El aviso de idioma alternativo en espanol esta disponible en
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications.

ADDITIONAL NOTICE. TCEQ’s Executive Director has determined the application is
administratively complete and will conduct a technical review of the application. After
technical review of the application is complete, the Executive Director may prepare a draft
permit and will issue a preliminary decision on the application. Notice of the Application
and Preliminary Decision will be published and mailed to those who are on the county-
wide mailing list and to those who are on the mailing list for this application. That notice
will contain the deadline for submitting public comments.

PUBLIC COMMENT / PUBLIC MEETING. You may submit public comments or request a
public meeting on this application. The purpose of a public meeting is to provide the
opportunity to submit comments or to ask questions about the application. TCEQ will hold a
public meeting if the Executive Director determines that there is a significant degree of public



interest in the application or if requested by a local legislator. A public meeting is not a
contested case hearing.

OPPORTUNITY FOR A CONTESTED CASE HEARING. After the deadline for submitting
public comments, the Executive Director will consider all timely comments and prepare a
response to all relevant and material, or significant public comments. Unless the application
is directly referred for a contested case hearing, the response to comments, and the
Executive Director’s decision on the application, will be mailed to everyone who
submitted public comments and to those persons who are on the mailing list for this
application. If comments are received, the mailing will also provide instructions for
requesting reconsideration of the Executive Director’s decision and for requesting a
contested case hearing. A contested case hearing is a legal proceeding similar to a civil trial
in state district court.

TO REQUEST A CONTESTED CASE HEARING, YOU MUST INCLUDE THE FOLLOWING ITEMS
IN YOUR REQUEST: your name, address, phone number; applicant's name and proposed
[...]
:emned Mail Fee (9/2 7/21{ EC

Extra Services & Fees (check box, add fae as appropriata)

[[] Return Raceipt (hardcopy) # qow - 4?3
[ Rstum Reoeipt {alectronic) [ Postmark
[ Certifisd Mail Restricted Dalivery $ Hete
["] Adult Signaturs Requiired $
[ Adutt Signatura Restricted Delivery $
Postage '
$
Total Postage &
%EW’“ Harris County Municipal District No, 465
9 Greenway Plaza, Suite 1000
(Street and APE”

Houston, Texas 77046

PS Form 3800, January 2023 Pt

U.S. Postal Servlce;'

See Reverse for Instructions

CERTIFIED MAIL® RECEIPT

Domestic Mail Only

m™.

For delivery information, visit our website at www.usps.co.

6/21/24 £C

Certified Mall Fee
$
Exlra Services & Fees (check box, add fee as appropriate) # qmo? M 4[?3
1 Return Receipt fhardeopy) .
[ Return Receipt ic} $ Postmark
[ Certiiied Mail Resticted Delivery & Hera
[ Adut Signature Reaulred [
] Adult Signature Resticted Delivery $
Postage

Total Postage a1

$
Sent To

Hatrtis County Municipal District No, 459
/0 Allen Boone Humphries Robinson LLP
3200 Southwest Freeway, Suite 2600
Houston, Texas 77027

Cliy, State, ZiP+<

See Reverse for Instructions

PS Form 3800, January 2023 PSh 7530-02-000-3047

Caertified Mail Fee 5/27 72y EC_

$

Extra Services & Fees (check box, add fes a fate)
I:I Return Recelpt {rmdagpyj SameP_ﬂa L #4000 9‘- ‘/ ?3
] Aaturn Recalpt (elsctronlc) & Postmark
[ChCertifiedt Mail Restricted Delivery  $ Here
[ Aduit Signature Reguired $
[ Aduit R d Delivery $

fﬁnst&ge

B it i

Total Postage a1

s Harris County

Sent To

10555 Northwest Freeway, Suite 210
Houston, Texas 77092

9589 0710 5270 L58E 24k" 95

See Reverse for Instructions

U.S. Postal Service™

621 Katy, LLC / Harris County
MUD No. 539 WWTP
550 Waugh Drive
Houston, Texas 77019

-4 CERTIFIED MAIL® RECEIPT
Domestic Mail Only
o
Ml For delivery information, visit our website at www.usp
=
m ............ : oy |y
_py |Certified Mall Fee (q/ﬂ/ﬂ EC
o3 |§
Lr [Extra Services & Fees (check box, add f propriate)
r I‘.‘__Jr:slurn l;ec:lpt (h:;scrl;p i ac;d_ee_—es . I # #M ? = q? 3
[l Return Recaint fal ic 8 ; Postrnark
3 | [OCertifled Mail Restricted Delivery ~ $ Here'
P~ | [ Adutt Sigrature Required 3
MU | 5 aguie Sigrature R dDellvery §
(73]
=
—
r~
c

9589

PS Form 3800, January 2023 PSN 7530-02-000-9047  See Reverse for 'Irisiruc-ij'oris



U.S. Postal Service™

CERTIFIED MAIL® RECEIPT

Domestic Mail Only
For

2k

delivery information, visit our website at WWW.usps.com?®
§ 4
_ i %ﬂ’
Certified Mail Fee

- G272y Ec
Extra Services & Fees fcheck box, 500 foe 5 appropriate) {M- 4?3

[ Return Receipt {hardcopyy

L.}Return Aecelp: {electronic) 8 Pastmark
i

: Here

[T Certiftadt Mail Restrigted Delivery  §
[JAduit Signature Required 3
[ Aduilt Signatura Restristad Delivery §

Postage _’

Total Postage

s Harris County Municipal District No, 171

Sent To C/0 Allen Boone Humphries Robinson LLp
3200 Southwest Freeway, Suite 2600

Houston, Texas 77027

Street and Apt.

9589 0710 5270 L58L 24yLT

0-02-000.9047 _ See Reverse for Instructio ns

U.S. Postal Service'“_
CERTIFIED MAIL® RECEIPT

Domestic Mail Only

For delivery information, visit our website at Wi, USpS.com®,

: o o W B B oEm
SFFICIAL USE

4 e ’ :

Certified Mall Fee 6/27 /Z l/ Er
%%r: Sarvs & Feer (eh?ckbox. an;d foB as appropriate) ﬁ 4/0&0 9 __9 ?3
eturn Racelpt ( J
1 Return Recsipt (electronic) $ Postmark
[ Ceriitled Mail Restricted Delivery  § Here
T Adutt Signature Requlred s

["] Adult Signature Restricted Dellvery §

Harris County Municipal District No, 405
C/0 Allen Boone Humphries Robinson LLP
3200 Southwest Freeway, Suite 2600
Houston, Texas 77027

3PS 7530-02-000:9047  See Reverse for Instrictions

PS Form 3800, January 202

CERTIFIED MAIL® RECEIPT

Domestic Mail Only

For delivery information, visit our website at www.usps.com®.

Certified Mall Fee (l/z 7/2‘/ E’C
$
Extra Services & Fees (check box, add fes as te) =
[ Return Receipt (i'lardoipyl T H ._.LW fdao 9 </?3
[ Return Receipt {etectronic) & Postmark
[Clcartified Mals Restricted Dellvery  $ Here'
TJAdult Signature Required [
"1 Adult Signature F 1 Delivery §
Postage

$
Total Postage an

$
Sent To

Harris County Municipal District No, 438
C/0 Allen Boone Humphries Robinson LLP
3200 Southwest Freeway, Suite 2600
Houston, Texas 77027

9589 0710 5270 158k 24k9 0O&

City, State, ZIF+d

PS Form 3800, January 2023 psh 9047

See Reverse for Instructions

U.S. Postal Service™
CERTIFIED MAIL® RECEIPT

Domestic Mail Only

Certified Méi] Fee .

$
Extra Services 8 Fees (check box; add fee &s appropriate)
] Retum Recelpt (hardocgpy) o SI; DPFWJ. ; # ‘/ﬂﬁo ? % é/?j
] Fetum Receipt {slectronic) $_ S — Pogimark
[ Certified Mail Restricted Dellvery  $ Here'
[ Adult Signature Required 3
[] Adut Signatura Restricted Delivery $
Postage

$
Total Postage al
Harris County Municipal District No, 449

$
Sent 1o C/0 Allen Beone Humphries Robinson LLP
(Sirsai and ApEF 3200 Southwest Freeway, Suite 2600

9589 0710 5270 LBAL 24L™ 4O

Houston, Texas 77027

PS Form 3800, January 2023 psn 12:000:9047  See Reverse for Instructions

U.S. Postal Service™
CERTIFIED MAIL® RECEIPT

Domestic Mail Only

For delivery information, visit our website at www.usps.com®.

DFFICIAL USE

Certitied Mail Fee ] / /

. e/27(24 EC
xira Services & Fees (check box, add fee as appropriats)-
1 Return Receipt fhardcopy) $_ # ‘/4909-‘/‘/’3
] Return Receipt {slectranic) st Postrmark
I Certified Mail Restricted Dativary 8 i Here
] Adult Signature Requirad $
] Adult Stgnature R 1 Dallvery $

Harris County Municipal District No, 540
C/0 Allen Boone Humphries Robinson LLP
3200 Southwest Freeway, Suite 2600
Houston, Texas #7027

8589 07L0 5270 158k 2HkRY 19

PS Form 3800, January 2023 psh 7530-02-000-2047  See Reverse for Instructions



| D30L | SdN ‘VASN ‘Vd3 ‘VON ‘SOSN ‘Ulues ‘JHTIH ‘1S3 ‘O)IPIM 8 Siied SEXaL ‘GdH ‘U0ISnoH Jo Aio
SI904Yy 10} sap|ingddy gapn

0301 ‘SdN ‘vasn ‘vd3 ‘VON
‘'SOSN ‘UlWIED ‘IHIH ‘UST ‘OYIPIIM B SHIEd SEXSL ‘BdH ‘UOISNOH Jo AiID

w L g¢ Sl'L 0
L ) ) ) I ) ) ) | S||lepnQ Jsjemalsepn °
_ T T T _ T T T _
w Z L 0
vy vyl L WY ¥S:Lv:8 ¥20¢/.2/9
) ° .W;\ - » ——
01 o- 2 = 0 ] o i i o
B 2l 0oug
o A1ey
L] ; [ <]
i |emEary)
% bty - o o o
= usjn o E_ ﬂ | > o
s |
o o o a_ 9 ALEr A
weuoly | t'ed Bop ° TO0YSSYTO0OM -
sl 2 ABag _H“.e“ﬂ_._p_._m @ @ 657 ON N ALNNOD SI¥dVH
PHOM L
Hog |ueunsabuog T00SE9YTOOOM
Y B .
igiesg 0 6% "ON AN ALNNOD SIY¥VH T00Y6.5TO0DM o .-
o o ANVAINOD
HIALYM TVHLINIO HLNOS
T000.8ST00OM
07S "ON dNIN ALNNOD SI¥dVYH ® 2002225T00OM
- & \a 3 G677 ON AN ALNNOD SI¥YVH
© o T00¥9ZSTO0OM
O e ©'@é TLT "ON NN ALNNOD SIYdVH | T006085T00OM .
o omAlwitTes [ONY TIO ALY
m_ [ <]
L] o = o
T002..STOOOM
T T006%72GTO0OM S9% "ON LOI41SIa ALITILN
SIIYLSNANI XHVYINANYT IVIDINNAN ALNNOD SI¥YVH
o_ o pey Bupuey :
B UL T00TZ6ETO0OM
s <] ALNNOD SIYYVH
L]
o < o
uopIoD T00Y6ESTO0OM
b o 8E¥ "ON LO¥ILSIA ALITILN
y IVIDINNN ALNNOD SI¥YVH o
O T
L o

Julld WojsnD (DD L) SEX3L Ul S|[BANQ Jojema)sep)


echatman
Rectangle

echatman
Diameter Measurement
34,069'-3 1/2"

echatman
Callout
HARRIS COUNTY MUNICIPAL UTILITY DISTIRCT NO. 438
WQ0015394001

echatman
Callout
LANDMARK INDUSTRIES
WQ0015749001

echatman
Callout
HARRIS COUNTY MUD NO. 540
WQ0015870001

echatman
Callout
HARRIS COUNTY MUD NO. 171
WQ0015264001

echatman
Callout
HARRIS COUNTY MUD NO. 449
WQ0014635001

echatman
Callout
HARRIS COUNTY MUD NO. 459
WQ0014554001

echatman
Callout
SOUTH CENTRAL WATER COMPANY 
WQ0014794001

echatman
Callout
HARRIS COUNTY MUD NO 495 
WQ0015222002

echatman
Callout
621 KATY LLC
WQ0015809001

echatman
Callout
HARRIS COUNTY MUNICIPAL UTILITY DISTRICT NO. 465
WQ0015772001

echatman
Callout
HARRIS COUNTY
WQ0013921001


Appendix M

Design Calculations

WARD, GETZ & ASSOCIATES, PLLC
TEXAS REGISTERED ENGINEERING FIRM F-9756
2500 Tanglewilde, Suite 120
Houston, TX 77063
713.789.1900



PROJECT NAME: Stor-N-Geax
CLIENT:

PROJECT NUMBER: 40009-493

DATE: 6/27/2024
BY: JS
Qc:

WASTEWATER AND PLANT CHARACTERIZATION

Flow Rates
Annual Average
Peak Month
Peak 2-Hour
Min. Month

Raw Wastewater Concentrations

BOD (total)
BOD (soluble)
TSS

VSS

TKN

NH3-N

TP

Effluent Requirements
BOD
TSS
NH3-N
TP
DO

Select Treatment Processes from the List

Preliminary Treatment

Primary Treatment

Biological Treatment

Solids Treatment

0.01|MGD 7 GPM
Factor 1.5 0.02 MGD 10 GPM
Factor 4 0.04 MGD 28 GPM
Factor 0.5 0.01 MGD 3 GPM
Avg. 2-Hour Peak Min.
Peak Month Month
400 100 250 200|mg/L
240 mg/L
300 mg/L
240 mg/L
50 mg/L
40 mg/L
mg/L
10| mg/L 10
15/mg/L 15
2|/mg/L 3
mg/L
mg/L

0.02
0.02
0.06
0.01

Coarse Screening

None

Conventional Activated Sludge w/ Nitrification, @ Min.

Aerobic Digestion + Dewatering

CFS
CFS
CFS
CFS

Assumed



ACTIVATED SLUDGE DESIGN
WASTEWATER CHARACTERISTICS

INFLUENT MASS LOADING

BOD5 (AVG) 33.4 Ibs/day
BODS5 (2-HR PEAK) 334 Ibs/day
BODS5 (PEAK MONTH) 31.3 Ibs/day
BOD5 (MIN MONTH) 8.3 Ibs/day
TSS 25.0 Ibs/day
NH; 3.3 Ibs/day
TKN 4.2 Ibs/day
EFFLUENT COMPOSITION (ASSUMED FOR CONSERVATIVE DESIGN)

BOD5 0.0 mg/L
TSS 0.0 mg/L
NH; 0.0 mg/L
TKN 0.0 mg/L

AERATION BASIN

Conventional Activated Sludge w/ Nitrification, @ Min. Temp > 15°C

Description Value Unit
AERATION BASIN CALCULATIONS - TCEQ TRADITIONAL DESIGN - TCEQ 217, SUBCHAPTER F
Aeration Basin Maximum Organic Loading 35.0 Ibs/day/1000 £t
Minimum Number of Basins (For Flow < 0.4 MGD) 2.0 EA
BOD Removal Credit for Preliminary and Primary Treatment (Optional) 0%
Total Peak BOD Loading (Based on Design Flow) 33 Ibs/day
Total Aeration Basin Volume Required 1,000 ft>
AERATION BASIN SIZING
Proposed Number of Basins 1.0
Side Water Depth of Basins 10.00 ft
Freeboard 2.0 ft
Total Depth of Basin 12.0 ft
Diffuser Submergence 9.0 ft
Required Volume of Each Aeration Basin 1,000 3
Surface Area of Each Basin 100 ft?
Width to Length Ratio (1:X) 1.0
Required Width of Each Basin 12.0 ft
Required Length of Each Basin 12 ft
Proposed Volume of Each Aeration Basin 1,410 3

Proposed Total Aeration Basin Volume 1,410 ft>




CLARIFIER
WASTEWATER CHARACTERISTICS

Description Value Unit
Influent BODs 400.0 mg/L
Influent TSS 300.0 mg/L
Influent NH; 40.0 mg/L
Daily Flow (Qaye) 10,000 gpd
Daily Flow (Qaye) 6.9 gpm
Daily Flow (Qave) 0.016 cfs
2-hr Peak Flow (Qgpy) 40,000 gpd
2-hr Peak Flow (Qgpy) 27.8 gpm
2-hr Peak Flow (Qpy) 0.062 cfs
NH; 3.3 Ibs/day
BODs 33.4 Ibs/day
TSS 25.1 Ibs/day
Description
Conventional Activated Sludge w/ Nitrification, @ Min. Temp > 15°C

SECONDARY CLARIFIER

Description Value Unit
Number of Clarifiers 1.0 Ea
Average Flow Per Clarifier 0.010 MGD
Peak Flow Per Clarifier 0.040 MGD
Clarifier Shape (Round, Octagonal, Square) Round
Design Weir Shape (Round, Segmented) Round
Design Number of Segments (Leave Blank If Designed Round)
SURFACE AREA DESIGN - TCEQ 217.154 (c)(1)
TCEQ Max Surface Loading (Qayg) TCEQ 317.4 (d)(5) 700 gal/day/ft2
TCEQ Max Surface Loading (Qpg) TCEQ 217.154 (c)(1) 1,200 gal/day/ft2
Design Diameter 10.0 ft
Surface Area Required at Peak Flow Per Clarifier 333 ft?
Surface Area Required for All Clarifiers at Peak Flow 333 ft?
Proposed Surface Area Per Clarifier 78.5 it
Total Proposed Surface Area for All Clarifiers 78.5 ft?
Actual Design Surface Loading at Design Flow (Quy) 127.3 gal/day/ft2
Actual Design Surface Loading at Peak Flow (Qpy) 509.3 gal/day/ftz
SIDE WATER DEPTH - TCEQ 217.152 (g)
Side Water Depth For Clarifier Surface Area Greater Than 300 sqft. 10 ft
Controlling Minimum Depth Requirement 10.0 ft
Proposed Clarifier Side Water Depth (Not Total Depth) 10.0 ft
Design Floor Slope (1:X) 12.0
Design Cone Depth (Including 1:12, sloped bottom) 0.4 ft
Free Board (Minimum 1 feet) 1.0 ft
Total Depth of Clarifier 11.4 ft
Design Total Depth of Clarifier 12.0 ft

RSJ)\493 - Stor N GeaxX\ENG\WWTP DESIGN-JS-5K for Permit

10of2



CLARIFIER
WASTEWATER CHARACTERISTICS

Description Value Unit

HYDRAULIC DETENTION TIME - TCEQ 217.154 (c)(1)

TCEQ Min Detention Time (Qaye) 2.6 hours
TCEQ Min Detention Time (Qpy) 1.8 hours
Recycle Ratio at Design Flow (200 gpd/sf) Per Clarifier 0.02 MGD
Recycle Ratio at Peak Flow (400 gpd/sf) Per Clarifier 0.03 MGD
Flow per Clarifier for Hydraulic Detention Time @ Design Flow (w/ Recycle) 0.03 MGD
Flow per Clarifier for Hydraulic Detention Time @ Peak Flow (w/ Recycle) 0.07 MGD
Required Treatment Volume At Design Flow for Each Clarifier 372.3 2

Required Treatment Volume At Peak Flow for Each Clarifier 716.1 2

Proposed Treatment Volume for Each Clarifier 785.4 2

Actual Hydraulic Detention Time at Design Flow 5.5 hours
Actual Hydraulic Detention Time at Peak Flow 2.0 hours

SOLIDS LOADING RATE - TCEQ 317.4 (d)(5)

Totals Solids to Clarifier 1,000.8 Ibs/day
Proposed Surface Area of Clarifier 78.5 it
Loading Rate of Solids to Clarifier 12.7 Ibs/day/ft*
TCEQ Maximum Loading Rate 50.0 Ibs/day/ft*

EFFLUENT WEIR DESIGN - TCEQ, 217.152 (d)

Weir loading (For Plants with Design Flows 1.0 MGD or less) 20,000 gal/day/ft
Weir loading (For Plants with Design Flows Over 1.0 MGD) 30,000 gal/day/ft
Controlling Weir Loading Criteria 20,000.0 gal/day/ft
Total Length of Weir Required Per Clarifier @ Peak Flow 2.0 ft
Total Length of Weir Required For All Clarifiers @ Peak Flow 2.0 ft
Proposed Weir Distance from Wall 1.0 ft
Diameter of Effluent Weir 8.0 ft
Design Weir Length Per Clarifier 25.1 ft
Total Design Weir Length 25.1 ft
Actual Surface Area Loading @ Peak Flow 1,591.5 gal/day/ft*
Actual Surface Area Loading @ Average Flow 397.9 gal/day/ft*

TORQUE RATINGS OF DRIVES AND RAKES
Resistive Force of Secondary Sludge (W) 6.0 Ib/ft
Running Torque (Wr?) 150.0 ft-Ibs

RETURN ACTIVATED SLUDGE FLOW RATES - TCEQ 217.152 (j)

Lower Limit Underflow Rate - TCEQ 217.152(j) 200 gpd/ft?
Minimum RAS Flow Rate (per clarifier) 10.9 gpm
Upper Limit Underflow Rate - TCEQ 217.152(j) 400 gpd/ft?
Maximum RAS Flow Rate (per clarifier) 21.8 gpm
Combined Upper Limit RAS Underflow Rate for Plant 21.8 gpm

STILLING WELL DESIGN

Maximum Stilling Well Velocity (@ Peak Flow) TCEQ 217.152 (a)(4) 0.15 ft/sec
Peak Flow For Individual Clarifier 0.04 MGD
Total Area Required 0.4 it
Diameter of Each Stilling Well 1.0 ft
Area of Each Stilling Well 0.8 it

RSJ)\493 - Stor N GeaxX\ENG\WWTP DESIGN-JS-5K for Permit 20f2



AEROBIC DIGESTER
TCEQ DESIGN CRITERIA (CHAPTER 317.5 (B))

Minimum Detention Time 15.0 days
Volume Requirement 20.0 ft*/lb BODs/day
Aeration Requirement 30.0 scfm/1000 ft*
If Mechanical Aeration is Used 1.5 HP/1000 ft
Minimum Temperature 15.0 deg C
Required Minimum Detention Time 60.0 days
Minimum Volatile Solids Loading Rate 100.0 Ib/1000 fts/day
Maximum Volatile Solids Loading Rate 200.0 Ib/1000 fta/day
Aeration Requirement 20.0 SCFM/1000 ft*
NOTE: Aerobic digester has to be sized for average day flow
Biodegradable Volatile Solids in WAS 0.7 Ib VS/BOD removed
Destruction 0.3 Ib VS/BOD removed
Note: Typical minimum Solids Retention Time (SRT) maintained in WWTPs is 8 days. Secondary solids production is typically
Influent Solids 33 Ibs/day
Digested Solids Production 26 Ibs/day
Average Digested Solids Production 30 Ibs/day
Total Sludge Production, Ibs/day 30 Ibs/day
Assumed Average Dig. Conc., mg/I 10,000.0 mg/|
Total Sludge to Aerobic Digester 358.00 gal/d
Volume Required Based on Min. Detention Time @ 60 Days 2,871.66 ft>
Volume Required Based on Min. Detention Time @ 15 Days 717.91 ft>
CHECK IF CHAPTER 217 VOLATILE SOLIDS LOADING RATE REQUIREMENTS CAN BE MET
Volatile Suspended Solids Loading 23 Ibs/day
Volatile Solids Loading Rate for 60 Days Storage Volume 0.00049 Ib/1000 ft?
Volatile Solids Loading Rate ERROR!

Note: It is not possible to meet both the min. required detention time and min. required VS solids loading rate requirements without
significant thickening before the sludge is stabilized in the digester. Hence, it is prudent to just meet the required min. detention
time alone. Also, if the sludge is to be disposed of in a landfill, sludge stabilization will not be required and a full detention time is
not necessary. When a full dettention time is not provided, the basin will not be a true aerobic digester; instead, it will be
reconfigured as a sludge holding tank.

SLUDGE HOLDING TANK DESIGN
[...]
The Regulated Entity Name submitted may be updated, in order to meet TCEQ Core Data Standards (removal of organizational endings such
as Inc, LP, or LLC).

22. Regulated Entity Name (Enter name of the site where the regulated action is taking place.)

Stor N Geaux

APPROXIMATELY 1700 FT SW OF INTERSECTION OF FM 529 RD (FREEMAN RD) AND KATY HOCKLEY CUT OFF RD
23. Street Address of

the Regulated Entity:

(No PO Boxes) i
City Katy State TX ZIP 77493 ZIP +4
24. County Harris

If no Street Address is provided, fields 25-28 are required.

25. Description to The facility will be located approximately 0.39 miles northeast from the intersection of FM 529 Road and Katy Hockley Cut Off Road

Physical Location: in Katy, Texas 77493

26. Nearest City State Nearest ZIP Code

Katy TX 77493

Latitude/Longitude are required and may be added/updated to meet TCEQ Core Data Standards. (Geocoding of the Physical Address may be
used to supply coordinates where none have been provided or to gain accuracy).

27. Latitude (N) In Decimal: 28. Longitude (W) In Decimal:

Degrees Minutes Seconds Degrees Minutes Seconds

29 52 40.76 95 48 5.55

29. Primary SIC Code 30. Secondary SIC Code 32. Secondary NAICS Code

31. Primary NAICS Code

(4 digits) (4 digits) (5 or 6 digits) (5 or 6 digits)

s - ~

H115 5ANH
33. What is the Primary Business of this entity? (Do not repeat the SIC or NAICS description.)
Business Warehouse and Storage buildings

P.O. Box 219
34. Mailing
Address:
City Fresno State X ZIP 77545 ZIP +4

35. E-Mail Address:

Navarre73@Hotmail.com

36. Telephone Number

37. Extension or Code

38. Fax Number (if applicable)

(281) 924-7326

39. TCEQ Programs and ID Numbers Check all Programs and write in the permits/registration numbers that will be affected by the updates submitted on this
form. See the Core Data Form instructions for additional guidance.

TCEQ-10400 (11/22)

Page 2 of 3




[] Dam Safety

|:] Districts

[] edwards Aquifer

[1 Emissions Inventory Air

I:I Industrial Hazardous Waste

] New Source

Municipal Solid Wast F T PW.

1 mu icip i ste Review &ir [J oss [] petroleum Storage Tank O S

[ Sludge [ storm water [] Title v Air [ Tires [] used oil
[] voluntary Cleanup X wastewater [] wastewater Agriculture [] water Rights [ other:

SECTION IV: Preparer Information

]

40. Name: Jaerock Son 41. Title: Project Engineer

42. Telephone Number 43. Ext./Code 44. Fax Number 45. E-Mail Address

(551)289-4970 ) - Json@Wga-llp.com
SECTION V: Authorized Signature
46. By my signature below, | certify, to the best of my knowledge, that the information provided in this form is true and complete, and that | have signature authority
to submit this form on behalf of the entity specified in Section I, Field 6 and/or as required for the updates to the ID numbers identified in field 39.

Company: Stor N Geaux Job Title: President

Name (In Print): Chad Navarre Phone: (281) 924- 7326

Signature: (‘/ﬂf/,____— Date: 1o I 2 | gt
TCEQ-10400 (11/22) Page 3 of 3




Plain Language Summary Template and Instructions for
Texas Pollutant Discharge Elimination System (TPDES) and
Texas Land Application (TLAP) Permit Applications

This template is a guide to assist applicant’s in developing a plain language summary
as required by 30 Texas Administrative Code Chapter 39 Subchapter H. Applicant’s
may modify the template as necessary to accurately describe their facility as long as
the summary includes the following information: (1) the function of the proposed
plant or facility; (2) the expected output of the proposed plant or facility; (3) the
expected pollutants that may be emitted or discharged by the proposed plant or
facility; and (4) how the applicant will control those pollutants, so that the proposed
plant will not have an adverse impact on human health or the environment.

Fill in the blanks below to describe your facility and application. Instructions and
examples are provided below. Make any other edits necessary to improve readability or
grammar and to comply with the rule requirements.

If you are subject to the alternative language notice requirements in 30 Texas
Administrative Code §39.426, you must provide a translated copy of the completed
plain language summary in the appropriate alternative language as part of your
application package. For your convenience, a Spanish template has been provided
below.

ENGLISH TEMPLATE FOR TPDES or TLAP NEW/RENEWAL/AMENDMENT
APPLICATIONS

DOMESTIC WASTEWATER

The following summary is provided for this pending water quality permit application
being reviewed by the Texas Commission on Environmental Quality as required by 30
Texas Administrative Code Chapter 39. The information provided in this summary may
change during the technical review of the application and are not federal enforceable
representations of the permit application.

Stor N Geaux, LLC (CN606106318 ) proposes to operate Stor N Geaux (RN111662326). a
domestic wastewater treatment plant. The facility will be located approximately 0.39
miles northeast from the intersection of FM 529 Road and Katy Hockley Cut Off Road,
in Katy, Harris County, Texas 77493. This permit is to authorize the discharge of
treated domestic wastewater to a volume not to exceed an average flow of 0.01 MGD.

Discharges from the facility are expected to containl4. List all expected pollutants
here..Domestic Wastewater will be treated by an activated sludge processing plant
which the following treatment units: a bar screen, a grit chamber, aeration basin,
sludge digester, final clarifier, and chlorine contact chamber.


https://texreg.sos.state.tx.us/public/readtac$ext.ViewTAC?tac_view=4&ti=30&pt=1&ch=39
https://texreg.sos.state.tx.us/public/readtac$ext.TacPage?sl=T&app=9&p_dir=N&p_rloc=66532&p_tloc=&p_ploc=1&pg=17&p_tac=&ti=30&pt=1&ch=39&rl=351
https://texreg.sos.state.tx.us/public/readtac$ext.TacPage?sl=T&app=9&p_dir=N&p_rloc=66532&p_tloc=&p_ploc=1&pg=17&p_tac=&ti=30&pt=1&ch=39&rl=351

INSTRUCTIONS

1. Enter the name of applicant in this section. The applicant name should match
the name associated with the customer number.

2. Enter the Customer Number in this section. Each Individual or Organization is
issued a unique 11-digit identification number called a CN (e.g. CN123456789).

3. Choose “operates” in this section for existing facility applications or choose
“proposes to operate” for new facility applications.

4. Enter the name of the facility in this section. The facility name should match the
name associated with the regulated entity number.

5. Enter the Regulated Entity number in this section. Each site location is issued a
unique 11-digit identification number called an RN (e.g. RN123456789).

6. Choose the appropriate article (a or an) to complete the sentence.

7. Enter a description of the facility in this section. For example, a domestic permit
might specify: city ISD, MUD, etc.

8. Choose “is” for an existing facility or “will be” for a new facility.
9. Enter the location of the facility in this section.

10. Enter the City nearest the facility in this section.

11.Enter the County nearest the facility in this section.

12.Enter the zip code for the facility address in this section.

13.Enter a summary of the application request in this section. For example: renewal
to discharge 25,000 gallons per day of treated domestic wastewater, new
application to discharge process wastewater and stormwater on an intermittent
and flow-variable basis, major amendment to reduce monitoring frequency for
pH, etc. If more than one outfall is included in the application, provide
applicable information for each individual outfall.

14.List all pollutants expected in the discharge from this facility in this section. If
applicable, refer to the pollutants from any federal numeric effluent limitations
that apply to your facility.

15.Enter the discharge types from your facility in this section (e.g., domestic
wastewater.)

16.Choose the appropriate verb tense to complete the sentence.

17.Enter a description of the wastewater treatment used at your facility. Include a
description of each process, starting with initial treatment and finishing with
the outfall/point of disposal. Use additional lines for individual discharge types
if necessary.

Examples
Example 1: Domestic Wastewater TPDES Renewal application

The following summary is provided for this pending water quality permit application
being reviewed by the Texas Commission on Environmental Quality as required by 30



Texas Administrative Code Chapter 39. The information provided in this summary may
change during the technical review of the application and are not federal enforceable
representations of the permit application.

The City of Texas (CNO0O0000000) operates the City of Texas wastewater treatment
plant (RNOOO0O00000), an activated sludge process plant operated in the complete mix
mode. The facility is located at 123 Texas Street, near the City of More Texas, Texas
County, Texas 71234.

This application is for a renewal to discharge at an annual average flow of 1,200,000
gallons per day of treated domestic wastewater via Outfalls 001 and 002.

Discharges from the facility are expected to contain five-day carbonaceous biochemical
oxygen demand (CBOD:;), total suspended solids (TSS), ammonia nitrogen (NH;-N), and
Escherichia coli. Additional potential pollutants are included in the Domestic Technical
Report 1.0, Section 7. Pollutant Analysis of Treated Effluent and Domestic Worksheet
4.0 in the permit application package. Domestic wastewater is treated by an activated
sludge process plant and the treatment units include a bar screen, a grit chamber,
aeration basins, final clarifiers, sludge digesters, a belt filter press, chlorine contact
chambers and a dechlorination chamber.

Example 2: TPDES New Application

The following summary is provided for this pending water quality permit application
being reviewed by the Texas Commission on Environmental Quality as required by 30
Texas Administrative Code Chapter 39. The information provided in this summary may
change during the technical review of the application and are not federal enforceable
representations of the permit application.

The City of Texas (CNO0O0000000) proposes to operate the City of Texas wastewater
treatment plant (RNOOO0O00000), an activated sludge process plant operated in the
extended aeration mode. The facility will be located at 123 Texas Street, in the City of
More Texas, Texas County, Texas 71234.

This application is for a new application to discharge at a daily average flow of 200,000
gallons per day of treated domestic wastewater.

Discharges from the facility are expected to contain five-day carbonaceous biochemical
oxygen demand (CBOD;), total suspended solids (TSS), ammonia nitrogen (NH;-N), and
Escherichia coli. Additional potential pollutants are included in the Domestic Technical
Report 1.0, Section 7. Pollutant Analysis of Treated Effluent in the permit application
package. Domestic wastewater will be treated by an activated sludge process plant and
the treatment units will include a bar screen, a grit chamber, aeration basins, final
clarifiers, sludge digesters, a belt filter press, chlorine contact chambers and a
dechlorination chamber.

Example 3: TLAP Renewal application

The following summary is provided for this pending water quality permit application
being reviewed by the Texas Commission on Environmental Quality as required by 30
Texas Administrative Code Chapter 39. The information provided in this summary may



change during the technical review of the application and are not federal enforceable
representations of the permit application.

The City of Texas (CNO0O0000000) operates the City of Texas wastewater treatment
plant (RNO0OO0O00000), an activated sludge process plant operated in the complete mix
mode. The facility is located at 123 Texas Street, near the City of More Texas, Texas
County, Texas 71234.

This application is for a renewal to dispose a daily average flow not to exceed 76,500
gallons per day of treated domestic wastewater via public access subsurface drip
irrigation system with a minimum area of 32 acres. This permit will not authorize a
discharge of pollutants into water in the state.

Land application of domestic wastewater from the facility are expected to contain five-
day biochemical oxygen demand (BOD;), total suspended solids (TSS), and Escherichia
coli. Additional potential pollutants are included in the Domestic Technical Report 1.0,
Section 7. Pollutant Analysis of Treated Effluent in the permit application package.
Domestic wastewater is treated by an activated sludge process plant and the treatment
units include a bar screen, an equalization basin, an aeration basin, a final clarifier, an
aerobic sludge digester, tertiary filters, and a chlorine contact chamber. In addition, the
facility includes a temporary storage that equals to at least three days of the daily
average flow.



PLANTILLA EN ESPANOL PARA SOLICITUDES
NUEVAS/RENOVACIONES/ENMIENDAS TPDES o TLAP

AGUAS RESIDUALES DOMESTICAS

El siguiente resumen se proporciona para esta solicitud de permiso de calidad del agua
pendiente que esta siendo revisada por la Comision de Calidad Ambiental de Texas
segun lo requerido por el Capitulo 39 del Codigo Administrativo de Texas 30. La
informacion proporcionada en este resumen puede cambiar durante la revision técnica
de la solicitud y no son representaciones federales exigibles de la solicitud de permiso.

Stor N Geaux, LLC (CN606106318) propone operar Stor N Geaux (RN111662326), una
planta de tratamiento de aguas residuales domésticas. La instalacion estara ubicada
aproximadamente a 0.39 millas al noreste de la interseccion de FM 529 Road y Katy
Hockley Cut Off Road, en Katy, Condado de Harris, Texas 77493. Este permiso es para
autorizar la descarga de aguas residuales domeésticas tratadas a un volumen que no
exceda un flujo promedio de 0.01 MGD.

Se espera que las descargas de la instalacion contengan 14. Liste todos los
contaminantes esperados aqui. Aguas residuales domésticas seran tratadas por una
planta de procesamiento de lodos activados con las siguientes unidades de
tratamiento: una criba de barras, una camara de arena, un tanque de aireacion, un
digestor de lodos, un clarificador final y una camara de contacto con cloro.



3. Do the students at these schools attend a bilingual education program at another
location?

O Yes No
4. Would the school be required to provide a bilingual education program but the school has
waived out of this requirement under 19 TAC §89.1205(g)?
O Yes No
5. If the answer is yes to question 1, 2, 3, or 4, public notices in an alternative language are
required. Which language is required by the bilingual program? Spanish
F. Plain Language Summary Template
Complete the Plain Language Summary (TCEQ Form 20972) and include as an attachment.

Attachment: Appendix B

G. Public Involvement Plan Form

Complete the Public Involvement Plan Form (TCEQ Form 20960) for each application for a
new permit or major amendment to a permit and include as an attachment.

Attachment: Appendix C

Section 9. Regulated Entity and Permitted Site Information (Instructions
Page 29)

A. If the site is currently regulated by TCEQ, provide the Regulated Entity Number (RN) issued to
this site. RN 111662326

Search the TCEQ’s Central Registry at http://www15.tceq.texas.gov/crpub/ to determine if
the site is currently regulated by TCEQ.

B. Name of project or site (the name known by the community where located):
Stor N Geaux
C. Owner of treatment facility: Stor N Geaux, LI.C

Ownership of Facility: O Public Private O Both 0 Federal
D. Owner of land where treatment facility is or will be:

Prefix: Click to enter text. Last Name, First Name: Click to enter text.

Title: Click to enter text. Credential: Click to enter text.

Organization Name: Stor N Geaux, LL.C

Mailing Address: P.O. Box 291 City, State, Zip Code: Fresno, Texas 77454
Phone No.: 281-924-7326 E-mail Address: Navarre73@Hotmail.com

If the landowner is not the same person as the facility owner or co-applicant, attach a lease
agreement or deed recorded easement. See instructions.

Attachment: N/A

TCEQ-10053 (01/09/2024) Domestic Wastewater Permit Application Administrative Report Page 7 of 17



E. Owner of effluent disposal site:

Prefix: N/A Last Name, First Name: N/A

Title: N/A Credential: N/A

Organization Name: N/A

Mailing Address: N/A City, State, Zip Code: N/A
Phone No.: N/A E-mail Address: N/A

If the landowner is not the same person as the facility owner or co-applicant, attach a lease
agreement or deed recorded easement. See instructions.

Attachment: N/A

F. Owner sewage sludge disposal site (if authorization is requested for sludge disposal on
property owned or controlled by the applicant)::

Prefix: N/A Last Name, First Name: N/A

Title: N/A Credential: N/A

Organization Name: N/A

Mailing Address: N/A City, State, Zip Code: N/A
Phone No.: N/A E-mail Address: N/A

If the landowner is not the same person as the facility owner or co-applicant, attach a lease
agreement or deed recorded easement. See instructions.

Attachment: N/A

Section 10. TPDES Discharge Information (Instructions Page 31)

A. Is the wastewater treatment facility location in the existing permit accurate?
0 Yes No

If no, or a new permit application, please give an accurate description:
The facility will be located approximately 0.39 Miles Northeast of FM 529 Road and Katy Hockley
Cut Off Road in Katy, Texas 77493.

B. Are the point(s) of discharge and the discharge route(s) in the existing permit correct?
O Yes No

If no, or a new or amendment permit application, provide an accurate description of the
point of discharge and the discharge route to the nearest classified segment as defined in 30
TAC Chapter 307:

Effluent will leave the WWTP through an 8” pipe for approximately 166’ until it reaches a

proposed drainage ditch on the East side of the property. Effluent will then travel for
approximately 1,028 feet until it reaches the existing roadside ditch of FM 529. The effluent will

travel for approximately 1.2 miles along FM 529 roadside drainage ditch, then discharges into a
creek, and ultimately flows until it reaches South Mavde Creek.

City nearest the outfall(s): Katy
County in which the outfalls(s) is/are located: Harris

C. Is or will the treated wastewater discharge to a city, county, or state highway right-of-way, or

TCEQ-10053 (01/09/2024) Domestic Wastewater Permit Application Administrative Report Page 8 of 17



Appendix H

Landowners Map and Cross-Referenced List

WARD, GETZ & ASSOCIATES, PLLC
TEXAS REGISTERED ENGINEERING FIRM F-9756
2500 Tanglewilde, Suite 120
Houston, TX 77063
713.789.1900



I -
W we | 2 thPPROX/MA TE_PROPERTY

BOUNDARYN 0 oo

DISCHARGE POINT N
LAT: 29'52°40.4548" N AN
‘LONG: 95°48'07.7862" W \
\
/ —
| WWTP LOCATION

LAT: 29'52°40,7201" N
LONG: 95'48'05.9148" W

/
/

<L |

PROPOSED DETENTION POND

PROPOSED 'BUILDING

PROPOSED BUILDING

PROPOSED BUILDING

PROPOSED BUILDING

PROPOSED PROPOSED PROPOSED
BUILDING BUILDING BUILDING o

>N

x

g

>

js}

Q

IS

g T\

g "

13

a

§

N

3

g

a

<~

PROPOSED
BUILDING

Wl

[] [] >
A N | |
=z

i
| L
Lol
= T
<n
>
Lol
L
n

PROPOSED
BUILDING

W V( APPROXIMATE PROPERTY BOUNDARY S W

S T s G S— 'C S G G
M 529 - - |
1 ﬂTﬁI
[0 200’
‘ SCALE:1"= 200’
AUGUST 2024
STOR N GEAUX
JOB No.
40009—493
CONSULTING ENGINEERS
LANDOWNER MAP —

Drawing: Z: \40009 (RSJ)\493 — Stor N Geax\CAD\_Stor N Geaux WWIP Exhibits.dwg

Last Plotted: Thu Aug 15, 2024 — 11:06am

By: Json


AutoCAD SHX Text
MH

AutoCAD SHX Text
 0

AutoCAD SHX Text
 2

AutoCAD SHX Text
 2

AutoCAD SHX Text
 1

AutoCAD SHX Text
 3

AutoCAD SHX Text
 2

AutoCAD SHX Text
 3

AutoCAD SHX Text
 2

AutoCAD SHX Text
0

AutoCAD SHX Text
DRAWN BY: EC

AutoCAD SHX Text
200'

AutoCAD SHX Text
SCALE:1"= 200'

AutoCAD SHX Text
STOR N GEAUX

AutoCAD SHX Text
AUGUST 2024

AutoCAD SHX Text
JOB No.  40009-493

AutoCAD SHX Text
MATCHLINE SEE SHEET: LM II 

AutoCAD SHX Text
PROPOSED BUILDING

AutoCAD SHX Text
APPROXIMATE PROPERTY BOUNDARY

AutoCAD SHX Text
FM 529

AutoCAD SHX Text
APPROXIMATE PROPERTY BOUNDARY